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CERTIFICATE NO.: E201303-0146-000603(5009422) ‘ CERTIFICATES L/C No. (P/Q No.) :: 1103108267
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COMMODITY H.F.W STEEL PIPE se H ESAH Steel COI‘p. CUSTOMER PLESA

AE A | ()Ml oF N 2 2 3

SPECIFICATION API SLB PSL1/ASTM A53B(2012) HEAD OFFICE; ‘SEAH TOWER, 45 YANGHWA-RO, MAPO-GU, SEOUL, KOREA -_ SHIPPER DUFERCO ‘SA

: POHANG PLANT; 14-1; JANGHEUNG-DONG, " NAM-GU, “POHANG
HEAT NO. | S = = x = 4 = QUANTITY i %
NO. | (BATCH NO.) ORDER SIZE e % 4 .9 %—%‘(M/T) REMARK
*1 ' PCS TOTAL LENGIH WEIG!
4-3448

1 BBE 10" X0.225" X 6.120 M 406 2,484,720 M 93.401 | * NACE MR 0175
(sr_m3141010> ) _ * AS PER ATTACHED RIDER

2 (sﬂg‘gﬁ‘g‘égzm BBE 14" X0.225 " X 6.120 M 370 2,264,400 M 111.363 | * HEAT TREATMENT TEMPERATURE OF WELD SEAM : MIN 900C
o a-saa7 : AT : :

3 BBE 4.7 X.0.225 " X 6.120 M 421 2,576.520 M 126.713 o
(SHNSISZO?;O) : , S e R

4 | (sHsaeson0y| BBE ur X0.225"  X6.120 N 210 1,285.200 ¥ 63.206]

’ : : TMPACT
HYDROSTATIC VD|F|s|cirM|B|DlCIF|F|RF| ZINC COATING TENSILE TEST
TEST - IT|L|H]OIEA|lE|RIR}L|[LJELY} ¢ TEST CHEMICAL COMPOSITION(%) (Gage Length : 50mm) %Eg{ HARD-| HEAT
~ HEEHE HEHEHE: « o
HEAT. NO 5 Sec| R R gl D ; : ; ; D-| TENSILE | .YIELD- | E.L |ENE-|SHEAR| TEST.| MENT
: AN|TI|X DE|T| TlH|I]6|RT|WEIGHT OF C4sif Mn|P-|s |culNijcr|Mo|VNb|Ti} |cEQ
‘ psi | Ululao|T| |} |Ls I c.s[aLk| £ 2 slzle2]2]als] [c2 % B | oy
—1 N[N ol M N : ; . .
T G N |causs| *3 G «4 |25 ]+6 <7 xg |sg|  psi psi - ls10 frould *11
|n= 30 MAX |26 120.] 30- 30 [50(50]50} 15 99
SPEC MIN 60200 | ~35500

1| 74-3448 890 R H |15]18| 24 J17] 3 22 ‘

(SHN3141010) . . P {1418 44 416) 4 |22 |2 |m|2|1 |1} |221T]| 68740 | ~49310 ] 33 83| G
: P w1z as:jaz|3 el |m|2 1|zl le2iw] 78320 '

2 4-3446 690 Gi16G|:G.|@ G H |18]18] 48 |22| 3 , 1 26 . :
(SHN3152020) P 17|18} 49 22| 4 pri1{a|R|1]1i2} {26 T| 70020 | :4a6a10| 35 o 830 G
1 : P.|18)|18] 47 |21 5 |1 |1|2m®lzf1]2} |26]|%| 80350 :

3 4~3447 690 Gig| e la G H | 18|18 46 |16 3 , 26 ' . 2 ,
(SHN3152030) P f17|19| 45 |i7fa |11 |1|mi2]1|2| |25}T} 69900 | 49160.{ 36 82| G
oo P {17]19| 45 (164 |2f2i2|mi2|1]2| l25{w] 78170 :

4| 4-3445 - 690 o eSS e G H j18]18] 45 |16] 3 26
- [(SHN3153010)| - : P |17]17} 46 |16 42|11 |mR|3|1{1] {25|T| 71210 .| 48870 | 36 82| G

. P |17(19] 45 15| 3 |2|1{1|R|2|{1|1]| |25|W | 78750
¥ 1 Ead % *1-BBE:Black Beveled End(30 °) "% THIS CERTIFICATE IS
* -~ M

: g | #2-U:Weld Seam Ultrasonic Test i

% Refer To.| £ | «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2iX100, 3:X1000 B-C2: CHIR/6(Cr#)oHV) /5+Ni4Cu)/15 ISSUED ACCORDING 0 BN 10204 3.1

E ers § ~#0-T:Base Metal Transverse, W:Weld Part Transverse #10-E.L:Elongation *11-S.N:Seam Normalizing *G:GO0D- - #Tr:Trace (180.10474 3.1.B) -

. - WE_HEREBY CERTIFY THAT 1HE MAIERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTAB Manager of Q.M Dept.
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SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.
+ THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
(S) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

USE OF THE MATERIAL OUTSIDE THE
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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FRAEE : A F A HE
CERTIFICATE NO.: _E201303-0146-000603(5009422) _ CERTIFICATES © _L/CNo. (P/ONo.) : 1103108267
A F 3 : vA &8 7 :
COMMODITY H.F.W _STEEL PIPE se H SxeAH S teel Sgrp CUSTOMER PLESA
AE R 3 (F)IM o { & = % 3
SPECIFICATION :_API 5LB PSL1/ASTM AS3B(2012) HEAD OFFICE; SEAH TOWER, 45 YANGHWA-RO, MAPO-GU, SEOUL, KOREA _ SHIPPER DUFERCO SA
: : POHANG PLANT; 14-1; JANGHEUNG-DONG, NAM-GU, POHANG
AT v0. | B = 2z = % = QUANTITY ] o
NO. | (BATCH NO.) ORDER SIZE S % 7 o] Z2(M/T) REMARK
o PCS TOTAL LENGTH WELGHT
13444
5 592070y BBE 2" X0.225 " X6.120 M 203 1,242.360 M 55.571 | * NACE MR 0175
(3@33220 0 + AS PER ATTACHED RIDER ,
6 (Smiﬁgz‘é%%m) BBE 2" X0.225 " X.6.120 M 63 385.560 M 17.246 | * HEAT TREATMENT TEMPERATURE OF WELD SEAM : MIN 900°C
7 |(sitvansag20)| BBE 12" X0.225"  X6.120 M 425 2,601.000 ¥ 116.343 FeR e N
4-3447 \ . 2
8 |(smNa233030)| BBE 12 X 0.225 X 6.120 ¥ 67 410.040 M 18.341 - e e
TMPACT
HYDROSTATIC VD|Fis|C|rRM|B|D|C|F|F|RF] “ZINC COATING TENSILE TEST ,
CTEST 11|L|a]olEAlE|R|RIL|LIEL TEST CHEMICAL COMPOSITION(%) (Gage Length : 50mm) EECS? a
: sulalol¥]|seiN|Tlulali{vi : HARD-{ HEAT
| HEAT MO ssec| R |2 [VEITICIRIINID[ES|R|Y R 1 wrear oF| 212 D lc {si| e |s oulniforfio]v Ivolei] ozl o] evsie | vimn [ et |ove- o tect | i
. N 1 U EN1 I | MO -1 el
NO. | (BATCH NO.) g LS|k k UTN N[E|SE ZINC COAT % 2|k . 1| STRENGTH | STRENGTH | " | RGY [AREA .
psi |UJU|go|7 2t s ) C.S|ALK] 2 3 l2l2]2]2]3]sls] Jcz % HRB | oy
— N[N o M N e . 1
T s G N {causs| =3 G 4 |5 | +6 *7 *g [xg| = Psi PSI 110 fould % *11
e 30 MAX | 26 120 | 30 { 30 [50{50{50] 15 _ 99
SPEC . MIN 60200 | 35500
5 | 4-3844 750 |G|G| G |6 G H |17]17] 44 |15] 3 24
(SHN3222070) P i16|18| 45 |17) 4 (1|12 |ml2f2|1] |24 T| 69470 | 51300 | 36| 83| G
f P 1617|438 {16| 4 |1]|2|2|m|2|2{1] |2¢]w| 76870 : :
6| - 4-3444 750 |6|6| e le G B |17]17] 44 |15] 3 24 : L
(SHN3223010) P lisfi6| 43 j17| 4 [2]1|2|ml2{2]1] [26]T| 72220 | 50610 | 36 82| G
~ . P ol17]18) 4a |16| 3 j2|1)2fm|2]|2]1| |25|w]| 77740 :
7] 4-4156 750 16(6| 6 |c G H |16]18] 28 |14]6 |- 24 : ‘
- |(SHN3223020) P l16f18| 40 f14|5 |1{1|2lml2{1}1] |25]{T| 70630 | 52640 | 36 83| G
_ P [17f18] 49 {13]6 |1|1|2|®|2|1[1]| [26]|W]| 76140
8| 4317 | 750 |c|la| 6|6 G H [18]18] 46 [16] 3 26 ,
(SHN3223030) Pl17|19| 45 |17 4 |1{1|1|®R{2|2]|2| |25|T| 69610 | 52790 | 35 82| G
‘ P (17[20] 46 {17 4 |1 |1|1|m|2|2{1]| |25|w]| 70040 :
" | =a % *1-BBE:Black Beveled End(30° ) * THIS. CERTIFICATE IS
*] ~ *11: . -
“1H *2-U:Weld Seam Ultrasonic Test = - - : g
9 Refer To | £ | «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 *B-C2:CHin/6+(CrHotV)/5+(Ni+Cu)/15 ISSUED ACCORDING TO EN 10204 3.1
E ers 1§ *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *GIGO0D . *Tr:Trace (1S0.10474 3.1.B)
Surveyor - - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE Manager of Q.M Dept.




